Jord
REAR

ADJUSTABLE BLADE

SERIES 710
PARTS BOOK

SEPTEMBER, 1960
TRACTOR AND IMPLEMENT DIVIS:ON

%;dj((c_rfor(éém/wny,

2500 Eost Mople Road « Birmingham, Michigan

Conueaht 10AN Fard Matar €




o7/ %

Model No.
19-205
19-205
19-189
190033
194775
191776

MODEL INDEX

1-1

1-2

Description Group No.
Frame, Rear Blade 1-1
Blade, 6Ft Cutting 1-2
Gauge Wheel Attaching 1-3
Skid Shoe and Bracket Assembly 1-2
Point, Ditching 1-2
Side Flates 1-2
GROUP INDEX
Group No. Description Page No.

Frame Assembly 3

Blades and Accessories L,5

Gauge Wheel Attachment 6,7

1=3

PA-8272

September, 1960



GROUP 1-2 \\\,

Figure A - Model 19-205 5Ft Rear Adjustable Blade

PA-8272 September, 1950



PA-8272

V7%

Figure 1 - 19-205 Frame Assembly

September, 1960



Bl

FIG. PART NO. NAME AND DESCRIPTION l REQ.
1 ) 19-205
GROUP 1-1 19-205 FRAME ASSEMBLY
1 | 196265 FRAME, Rear Blade (Welded Assembly) . . « « « « « « . 1
2 | 196267 TUBE, Turntable (Welded Assembly) . . . . . & = 1
3 | 196266 SLEEVE, Turntable (Welded Assembly) . . . . « + . . . i
- | 10hk3Y PIN, Link (Use W/FMD Tractors) . . . « « + « « 4 o . 2
L | 109741 PIN, Link )
- 3L81L-57 LOCKWASHER, 7/8 ) Pin to Frame 2
- 3L677-58 NUT, 7/8 - 1L Hex)
5 87907-58 FITTING, Lube, 1/l -~ 28 x 1/2 Str Frame & Sleeve . . 2
6 | 19L815 R e T - i 5 L
? QN-STII PIN, Id.nch " ® 8 ® ® ® ® B ™ B = B E ® ® 8 8 & e 8 @& ll
8 | 2N-575 RING, TANGh PIN < s 3c ve © o895 b RPN kL
9 19i§§t COLLAR ASS?HBLY, TSt &h B W e e ek 1
30 | 19 PIN, 1.018/.991 x S5.12 Clevis
11 | 72075-S8 PIN, 1/l x 1-1/) Cotter ; Blsev Hetening 2
12 195 2111 LIF’I‘ER ’ Pin - - - . - - - L3 L] L] . - . . - . w . - - - 1
13 | 195239 PIN, Iifter « o & & & o T 1
]h 195237 SPRING, Lifter - - * = & & = @& = & = = - - . . . . . 1
15 | 164327 LINK ASSEMBLY, 1" Pitch #80 Chain « « « « « « « + « & 1
16 7L,0L:9-3 PIN, 3/8 x 2-1/8 x 2-1/L Clevis . . . . . BEEEL 1
- Li);726-58 WEEHER. BB TIRE & . i 0 5 @ 5 45 & %08 B A Bl B =8 1
- 72016-58 COTTER PIN, 3/32x3/Lh . . . .. T r e el i Y 1
-- | 305236 EROEE FORE o s 0 & 9 & 3 & BT B @ B %S e 1
PA-D272 ) September, 1960




Figure 2 - Blade Assembly

FIG. PART NO. NAME AND DESCRIPTION §§é:
2 19-205
GROUP 1-2 19-205 BLADE, 6FT ADJUSTABLE REAR
1 | 194810 BIADE ASSEMBLY + + o o « o o o s s « s o o » =« o « + 1
2 19h82§ ; LIP, 6F; Cutting . } 5 % .) ....... o5 & & B 4 :
3 | 300308-S BOLT, 1/2 - 13 x 1-1/2 Plow 9
Z | 7 3L809-57 LOCKWASHER, 1/2 e ittzggtg“tting 9
B 33845-56 NUT, 1/2 - 13 Hex ) Poe 9
PA-82T72

September, 1960




Bthdts

FIG.|  PART NO. NAME AND DESCRIPTION %Té
| 2 19-205
' GROUP 1-2 19-205 BLADE, 6FT ADJUSTABIE REAR (Cont'd)

' Extra Equipment

L | 19Lk775 POINT, Ditching (Welded Assenmbly) Formerly Model 19-73 | AR

e 20510‘88 BOLT, 1/2 Lo 131 1"3/1[ HBJC Hd . " 8 8 8 & & 8 & 5 & @ 1

- 303586-38 BOLT, 1/2/- 13 x 1-3/4 Plaw% 1

- 736-8 WASHER, 1/2 Flat 1

- | 3180957 LOCKWASHER, 1/2 y Tommu o Nime 2

- 33845-58 NUT, 1/2 - 13 Hex ) 2

- ﬂﬁ?ﬁﬁ-sg BOLT, s/g/5 11 x 1-3/k Hex Hdg

- Thh-S WASHER Flat

- | 3LB11-s7 LOCKWASHER, 5/8 ) Point to Blade 1

- | 371853-58 NUT, 5/8 = 11 Hex )

5 | 194776 SIDE PLATES, (Set of 2) Formerly Model 19-74 . . . . | AR

6 20432-58 BOLT, 1/2 - 13 x 1-1/L Hex Hd)

7 3L809-37 LOCKWASHER, 1/2 ) Side Plates to Blade h

8 338L5-58 NUT, 1/2 - 13 Hex )

9 | 190033 SKID SHOE & BRACKET ASSEMBLY . + + « o « o« o « « o » | AR
10 | 19003l BROR, S8 o v 06 oo & & B LR d s dee ain | R
11 | 190062 BRACKRT, Monnting « o « « o o o = o o s s R W ) 2
12 20473-58 BOLT, 1/2 - 20 x 1-1/2 Hex Hd)

13 34809-S7 LOCKWASHER, 1/2 ) Bracket to Blade

1 338L6-58 NUT, 1/2 -~ 20 Hex )

15 91476-58 SET SCREW, 1/2 - 13 x 1-1/2 Sq Hd)

17 72039-58 COTTER PIN, 1/l x 1 Shoe to Bracket . . . . « « . . . 2
PA-8272 September, 1960



~_Figure 3 - Gauge Wheel Attachment

FIG.| PART NO. NAME AND DESCRIPTION §§§;
3 - 19-189
GROUP 1-3 GAUGE WHEEL ATTACHMENT, MODEL 19-189
1 | 195232 BRACKET, Cauge Wheel (Welded Assembly) . . . . . . . 1
2 | 194596 ARM, Gauge Wheel (Welded Assembly) . . . . + « « « « ]
3 | 106486 PIN, 7/8 x L4 - Rivet, Button Hd Drld)
- | 72075-58 COTTER PIN, 1/k x 1-1/2 ) Bracket to Arm .
L L5740-58 BOLT, 5/8 - 11 x 1-1/2 Hex Hd)
5 34811-87 LOCKWASHER, 5/8 ) Bracket to Tube 3
6 33849-58 NUT, 5/8 - 11 Hex ) _j

PA-8272 September, 1960



Bl

FIG. PART NO. NAME AND DESCRIPTION %Z:
3 19-189
GROUP 1-3 GAUGE WHEEL ATTACHMENT, MODEL 19-189(Cont'd)
7 | 194590 SCREW, Gauge Wheel (Welded Assembly) . . . 1
- | 194588 SPACER, GAtigs SCreW o s « 5 & s  a o 9 & %8 %58 1
9 | 19,587 PIN,; Qange Soraw Plvo . ¢ v =« 4 6 o @ @ o ma e s é i |
10 | 19h671 BEARING, Gauge SCXeWw - « « « « « « « 5 % W e 1
11 Wi7h6~S8 - [WASHER, 3/L Flat .« « « « « « o« = = « « & P 3
12 1,5301-8 RUT, 34 <30 Hex; Blotbed & 5 v s 3 5 aaw o8 1
13 72053-38 GORTER FIN, Y8R AT ¢ & o 2w 9% @ s 3 c9: woosh 09 2
1 | 19L587 PIN. Avm KdNusting: o o s s w3 RS G S 9 R 1
15 | 220976 IFORK, Gauge Wheel (Welded Assembly) . . « o« o « o 1
16 | 354772-5 WASHER, YL/ Flat: a5 a0 o ¢ 9 & & 606 & & & - 1
17 220717 C.AP’ Dl.lst - -/. o)o . ® e = . . - . * ® & & = = & = - 1
18 34811-87 LOCKWASHER, 5/8
19 | 338L9-S8 NUT, 5/8 - 11 Hex) [oFk Yo Amm 3
20 8790158 FITTING, Lube, 1/8 = 27 x 3/L Str Arm . « « « « + . . ;
21 10?8].[6 'WI'IEEL ASSEMBLY, Ga.‘l.!.ge ------ « 8 & 8 e = . & ° @ 1
Consists of Wheel plus:
22 | 107849 BRARING, WHEWL « o o 5 s 0 B & @ 0 & @6 & 40 2
23 | 1LhLoL9 SPACER, «687 x 1 x 6=1/16 Tube - « s « s o o s s & o 2 |
2l | 147075 WASHER, HUD « « « « « « o « o « = « R R 2
25 | 1k7077 BRD, TB. o o i wsn m B s & @ @ b E 5 2
26 | 30292L-38 BOLT, 5/8 - 11 x 8 Hex Hd)
- 31;,811-87 LOCKWASHER, 5/8 ) Wheel to Fork 1
- 338L49-58 NUT, 5/8 « 11 Hex )
—— 8793238 FITTING, Lube, 3/16 x 9/16 Drive ~ Hub . . . . . . . 1
26A | 196595 HOOK, Crank . . + . . S G e vE i 5% i
27 | 196596 CRANK,/Gauge Screw . .). o W W i8] @y MR R e 1
-- 73902-58 PIN, 3/16 x 1 Clevis
- | 72003-58 COTTER PIN, 1/16 x 3/8 )  Crank to Hook -
28 196591.1 PIN,E}P'&................. ----- 1
29 72035-58 COPTER PIN, 1/B8:x Pl v s 5 6w % % & w0 & % &3 1
PA-8272 September, 1960




Bludte

NUMERICAL INDEX

oaN=ETh PR s i s s 54w eww 3 OhEIE PR v s ve s @ o8 et s 3
101{’131[ Pin . o e . 3 191’.327 Lip ........... h
6B Pinie s i3 vm W s e a e 6 195232 Brackeb « o« v ¥ @ % @ 6 6
107846  Wheel Assembly . . . . . 7 | 195237 Spring . s s s s 0 6 4 3
TO/8LY ‘PRathNE « o o5 o W o o we 7 X090 PHH.s o o 308 & & @ o8 3
1oL PIn: v i« % e @ s K % 3 195K TALESF o o » v o w w @ 3
hoh9 Spacer i . ¢« v« o oo T 196265 Framd s « o o v o v o0 w 3
47075 Uhsher s+ « o o 5 o o ¢ 7 196266 SBleeve i s a s % a « o & 3
I B s e 1 %00 & & & % 5 % 7 THE0T S o s wnw @@ 3
TRy TR 5 59 45 o 5@ & 8 e 3 FOSEDL Po o o & &0 W w0 e 7
190033 Skid Shoe « « « « « « + . 5 QOS50 Hook & o v &' v & & 5 & 7
TO003L, .ShoB = 5 o 5 0 6w w e 5 196596 Crank » = = « 5 s 69 o & 7
190062 PBracket . ¢ « o o s o o . 5 220717 Cap . § 7
19362 Collar Assembly . . . . . 3 200976 TFork « o o o o« & o & & o 7
TORIBY PAD o 5. 5 % o 55 & w b G 3 300308 ~Bolt . ... o W % I
194581  Pin . o i 7 | 302924-S8 Bolt . . .« . . . . . . 7
TOUERT? PIn s o 5 o o 9 5 @ W 7 303686-S8 Bolt .« « « . ¢ 4 o o & 5
194580 Spaoer i wEe e @B 7 305236 Depal & 5 % % 6 5 & % 3
194590 Screw ‘el Ea T i 35L4772-S Washer .« + « « o o« ‘s = 7
19!1596 Arm . . . e e 6 371853-88 Nut -------- . 5
194671 Bearing . « . . - . 7

1ORTTE Potok o v 5 & o o os w e .

14776 Side Plates « « o « v o s g

100810 Bleds « o 5 v 4 « % w5 L

PA-8272 9605,5




	Front Cover.jpg
	Page 00 - Model and Group Index.jpg
	Page 01 - 19-205 6-ft rear adjustable blade - diagram.jpg
	Page 02 - frame assembly - diagram.jpg
	Page 03 - frame assembly - parts list.jpg
	Page 04 - Blade - diagram.jpg
	Page 05 - Blade - parts list.jpg
	Page 06 - gauge wheel attachment - diagram.jpg
	Page 07 - gauge wheel attachment - parts list.jpg
	Page 08 - Numerical Index.jpg



